WBL 810-813-816-911-913-917-1010-1012-1016-1109-1111-1115-1312
WBS 1832-2532-1735-2335

KIT 12

KIT 141

PART NO.

REF.

DENOMINAZIONE - DESCRIPTION -

DESCRIPTION
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PART NO.
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DENOMINAZIONE - DESCRIPTION -
DESCRIPTION

1 040364282 |PUMP HEAD (D.18) 1 040154262 |CRANKSHAFT WBS 1832-2532 (X) 1
2-kit 141 803061002 |O-RING D.1,78X12,42 6 040437262 |CRANKSHAFT WBS 1832-2532 (O) 1
3-kit 141 019802973 |CHECK VALVES 6 040136262 |CRANKSHAFT WBS 1735-2335 (X) 1
4-kit 166 803065002 |O-RING 6 806522002 |TAB 8x7x25 (X) 1
5-kit 166 040365532 |VALVE CAP 6 806534002 |TAB 8x7x35 (O) 1
10 862000002 BOLT TCEI M8X55 UNI 5931 4 812725002 |BALL BEARING 1
1 824100002 |GASKET DIA.17X22X1 2 802100002 |OIL SEAL 25X62X10 1
12 852579002 |PLUG G 3/8 2 803057002 |O-RING 1
12 852579532 |PLUG G 3/8 BRASS (OPTIONAL) 2 852543502 |CAP G.1/4x9 1
15-kit 70-12 050019322 |THRUST RING 3 814561002 |NUT M8 UNI 5589 3
16-kit 70-12 802061002 |V PACKING DIA.18X28X5,5 3 843642002 |WASHER DIA.8,1X14X1 3
17-kit 70-12 050221322 |ANTI-EXTRUSION RING 3 050010182 |CERAMIC PISTON DIA.18 MM 3
18-kit 70 050223532 |FRONT GLAND DIA.18 MM 3 803049002 |O-RING DIA.1,78X5,28 3
19-kit 70-12 802044002 |U PRESSURE SEAL DIA.18X24X4 3 843726002 |WASHER DIA.9,1X24X1 3
20-kit 70 040165532 |BACK GLAND DIA.18 MM. 3 42-kit 64-83 802035002 |OIL SEAL DIA.15X24X5 3
21-kit 70-12 803073002 |O-RING DIA.23,52X1,78 3 43 040012512 |PLUNGER ROD 3
22 040367092 |CRANKCASE 1 44 852003002 |PISTON PIN DIA.8X25 3
23-kit 83 050050722 |CRANKASE COVER GASKET 1 45 040115092 |CONROD 3
24 801184002 |SNAP RING 1 46 812707002 |BALL BEARING 1
25 040120322 |OIL SIGHT GLASS 1 47-kit 83 802099602 |CAP 1
26-kit 83 803189002 |O-RING DIA.2,62X18,72 1 48 050045612 | COVER 1
27 040106092 |REAR COVER 1 49 861955002 |BOLT TCEI M6X10 UNI 5931 4
28 862166002 |BOLT M6X20 4 50 801175002 |SNAP RING RW24 (O) 1
29 049832973 |OIL FILLER PLUG 1

3011 040153262 |CRANKSHAFT WBL 810-813-816 (X) 1

30/2 040134262 |CRANKSHAFT WBL 911-913-917 (X) 1

3012 040435262 |CRANKSHAFT WBL 911-913-917 (O) 1 REPAIR KIT ITEM NO,s INCLUDED PCS.
30/3 040167262 |CRANKSHAFT WBL 1010-1012-1016 (X) 1 Kit 70 049841973 |SPARE PART KIT 21
3013 040436262 |CRANKSHAFT WBL 1010-1012-1016 (O) 1 Kit 12 049813973 |SPARE PART KIT 15
30/4 040154262 |CRANKSHAFT WBL 1109-1111-1115 (X) 1 Kit 141 019826973 |SPARE PART KIT 12
30/4 040437262 |CRANKSHAFT WBL 1109-1111-1115 (O) 1 Kit 64 049836973 |SPARE PART KIT 3
30/5 040137262 |CRANKSHAFT WBL 1312 (X) 1 Kit 166 049960973 |SPARE PART KIT 12
3055 040439262 |CRANKSHAFT WBL 1312 (0) Kit 83 049847973 |SPARE PART KIT 8
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